
CERTIFICATE OF ANALYSIS

DATE : May.16,2023
PRODUCT : Ramming material

THIS IS CERTIFY THAT WE, THE UNDERSIGNED HAVE INSPECTED THE QUALITY OF THE ABOVE
MENTIONED GOODS AND FOUND THE RESULT OF INSPECTION AS FOLLOWS：

QUALITY CONTROL DEPT. MANAGER: L. Mai

Items Specification Result
MgO 80-85% 84.96%
CaO 7-11% 8.3%
Fe2O3 4-7% 5.08%
SiO2 1.5% 1.15%
B.D 3.26
LOI 0.18


